
 
 

Peter A. Precario, MBI Executive Director 
 James Lane, MBI Board President 

 
 
 
 
  
Biological and Water Quality Assessment of 

Upper Des Plaines River:  Year 2 Rotation 2018 

Upper Des Plaines River @former Hollister Dam Site (16-7) 



 
 

 
 

Report citation: 
 
Midwest Biodiversity Institute (MBI).  2020.  Biological and Water Quality Assessment of Upper 

Des Plaines River:  Year 2 Rotation 2018.  Mainstem and Selected Tributaries.  Lake 
County, Illinois.  Technical Report MBI/2020-1-2.  Columbus, OH 43221-0561.  65 pp. + 
appendices.



MBI/2020-2-2 Upper Des Plaines Year 2 Bioassessment 2018 June 30, 2020 
 
 

i | P a g e  
 

 
 
 
 

Biological and Water Quality Assessment of Upper Des Plaines River:  Year 2 
[...]
interruptions by higher flow episodes.  Flows were also comparatively lower in 2015, but with 
an extended period in August and September with flows below the median (50th %ile) and 
being preceded by higher flow episodes in June and July.  Flows were much higher in 2017 
when the flood stage flow was greatly exceeded over a period of consecutive weeks in mid-July.  
These record high flow events forced the postponement of the second biological survey of the 
mainstem until 2018.  Flows in that year were also comparatively elevated exceeding the flood 
stage flow in May and June and then again in October.  However, flows were sufficiently 
“normal” to conduct the biological survey in late July-early August and September. 
 

Point Source Effluent Quality 
 
Point source discharges of treated wastewater are a significant contribution of pollutant 
loadings to the upper Des Plaines River mainstem with design average flows of 78.7 MGD 
(MGD; or 146.2 cubic feet/second [cfs]) among seven (7) major wastewater treatment plants 
(WWTPs; Table 3).  This total comprises 79.8% of the Q7,10 flow of 37 cfs4 at the USGS Gurnee 
Gage and 57.1% of the median flow (110 cfs at the USGS Gurnee Gage).  In 2018, the annual 
average discharge flow totaled 55.8 MGD (103.7 cfs) of treated wastewater (71% of the average 
design flows) which comprised 74% of the Q7,10 flow (37 cfs at the USGS Gurnee Gage) and 48%  

                                                      
4 Design critical low flows for determining  water based effluent limits for each individual facility vary and can be found in the 

NPDES permit fact sheet for each. 



MBI/2020-2-2 Upper Des Plaines Year 2 Bioassessment 2018 June 30, 2020 
 

19 | P a g e  
 

Figure 4. Daily flow measured at the USGS gage on the Des Plaines River (USGS 05528500)  near Gurnee, IL during calendar years 2015 
(upper left), 2016 (upper right), 2017 (lower left), and 2018 (lower right).  The horizontal lines are the flood stage, 75thpercentile, 
50thpercentile, and the seven-day, ten year (Q7,10) critical low flows. The span of biological data collection in 2018 is indicated by 
shaded bars in the 2018 lower right panel. 

0

500

1000

1500

2000

2500

May/1 May/31 Jul/1 Jul/31 Aug/31 Oct/1 Oct/31

M
ea

n 
Da

ily
 D

is
ch

ar
ge

 (c
fs

)

Date

Flood Stage (1080 cfs)
75th Percentile Flow (239 cfs)
50th Percentile Flow (110 cfs)
Q

7,10
 flow (37 cfs)

Des Plaines R. near Gurnee 2015
(USGS 05528000)

0

500

1000

1500

2000

2500

May/1 May/31 Jul/1 Jul/31 Aug/31 Oct/1 Oct/31

M
ea

n 
Da

ily
 D

is
ch

ar
ge

 (c
fs

)

Date

Des Plaines R. near Gurnee 2016
(USGS 05528000)

Flood Stage (1080 cfs)
75th Percentile Flow (239 cfs)
50th Percentile Flow (110 cfs)
Q

7,10
 flow (37 cfs)

0

500

1000

1500

2000

2500

May/1 May/31 Jul/1 Jul/31 Aug/31 Oct/1 Oct/31

M
ea

n 
Da

ily
 D

is
ch

ar
ge

 (c
fs

)

Date

Des Plaines R. near Gurnee 2017
(USGS 05528000)

3350 cfs

Flood Stage (1080 cfs)
75th Percentile Flow (239 cfs)
50th Percentile Flow (110 cfs)
Q

7,10
 flow (37 cfs)

0

500

1000

1500

2000

2500

May/1 May/31 Jul/1 Jul/31 Aug/31 Oct/1 Oct/31

M
ea

n 
Da

ily
 D

is
ch

ar
ge

 (c
fs

)

Date

Des Plaines R. near Gurnee 2018
(USGS 05528000)

1st Fish
Pass

2nd Fish
Pass

MH
Sampling

Flood Stage (1080 cfs)
75th Percentile Flow (239 cfs)
50th Percentile Flow (110 cfs)
Q

7,10
 flow (37 cfs)



MBI/2020-2-2 Upper Des Plaines Year 2 Bioassessment 2018 June 30, 2020 
 

20 | P a g e  
 

 

NSWRD-
Waukegan WRF, 

193.3

NSWRD - Gurnee 
WRF, 156.8

LCDPW-New 
Centry Town 
WWTP, 42.2

LCDPW-Mill 
Creek, 9.2

LCDPW-
DesPlaines River, 

119.0

Village of 
Libertyville, 

108.6

Village of 
Mundelein, 65.5

CBOD (LBS/DAY) 2018

NSWRD-
Waukegan WRF, 

19.1

NSWRD -
Gurnee WRF, 

15.4

LCDPW-New 
Centry Town 
WWTP, 2.9

LCDPW-Mill 
Creek, 0.9

LCDPW-
DesPlaines 
River, 9.5

Village of 
Libertyville, 4.0

Village of 
Mundelein, 4.0

FLOW (MGD) 2018

NSWRD-
Waukegan WRF, 

214.4

NSWRD - Gurnee 
WRF, 167.5

LCDPW-New 
Centry Town 
WWTP, 58.6

LCDPW-Mill 
Creek, 10.3

LCDPW-
DesPlaines River, 

121.0

Village of 
Libertyville, 

147.8

Village of 
Mundelein, 47.3

TSS (LBS/DAY) 2018

NSWRD-
Waukegan WRF, 

39.0

NSWRD - Gurnee 
WRF, 11.5

LCDPW-New 
Centry Town 
WWTP, 1.9

LCDPW-Mill 
Creek, 1.0

LCDPW-
DesPlaines River, 

13.5

Village of 
Libertyville, 53.1

Village of 
Mundelein, 13.0

NH3N (LBS/DAY) 2018

NSWRD-
Waukegan WRF, 

2944.3

NSWRD -
Gurnee WRF, 

2492.7

LCDPW-New 
Centry Town 
WWTP, 183.4

LCDPW-Mill 
Creek, 85.3

LCDPW-
DesPlaines 
River, 901.7

Village of 
Libertyville, 

554.8

Village of 
Mundelein, 

579.8

NO3-N (LBS/DAY) 2018

NSWRD-
Waukegan 
WRF, 137.1

NSWRD -
Gurnee WRF, 

151.6

LCDPW-New 
Centry Town 
WWTP, 10.8

LCDPW-Mill 
Creek, 0.9

LCDPW-
DesPlaines 
River, 50.7

Village of 
Libertyville, 

79.9

Village of 
Mundelein, 

34.4

PHOSPHORUS (LBS/DAY) 2018

Figure 5. Proportions of effluent flow 
(MGD)  and pollutant loadings 
(lbs./day) discharged by seven (7) 
major WWTPs to the mainstem Des 
Plaines River in 2018.  Proportions 
and loadings are based on the 
annual averages of each parameter.  
Discharges are listed in order from 
upstream to downstream in the inset 
table (bottom right). 

Facility RM
Flow 

(MGD)
CBOD5 

(lbs/day)
TSS 

(lbs/day)
NH3-N 

(lbs/day)
NO3-N 

(lbs/day)
Total P 

(lbs/day)
1 - LCDPW-Mill Creek 102.0 0.9 9.2 10.3 1.0 85.3 0.9
2 - NSWRD-Waukegan WRF 98.1 19.1 193.3 214.4 39.0 2944.3 137.1
3 - NSWRD - Gurnee WRF 95.5 15.4 156.8 167.5 11.5 2492.7 151.6
4 - Village of Libertyville 84.8 4.0 108.6 147.8 53.1 554.8 79.9
5 - Village of Mundelein 84.6 4.0 65.5 47.3 13.0 579.8 34.4
6 - LCDPW-New Centry Town WWTP 82.3 2.9 42.2 58.6 1.9 183.4 10.8
7 - LCDPW-DesPlaines River 76.4 9.5 119.0 121.0 13.5 901.7 50.7
Total Flow/Loading 55.8 694.7 766.9 133.0 7742.0 465.4
Proportion of Total Flow/Loading 78.8% 67.5% 65.6% 48.1% 81.9% 72.9%



MBI/2020-2-2 Upper Des Plaines Year 2 Bioassessment 2018 June 30, 2020 
 

21 | P a g e  
 

of the median flow (110 cfs at the USGS Gurnee Gage).  As a result the upper Des Plaines is 
considered to be “effluent dominated” which consists primarily of discharged treated 
wastewater and runoff from urban and agricultural areas (Onnis-Hayden et al. 2006).  The 
NSWRD Waukegan, NSWRD Gurnee, and Lake Co. DPW Des Plaines facilities comprised 65-82% 
of the flow and loadings discharged to the Des Plaines River.  A major exception was for NH3-N 
where Libertyville comprised 40% of the total loadings with the other three facilities 
contributing 48% of the total NH3-N load.  Summaries of 2018 flow and loads from each facility 
follow in the order of occurrence along the Des Plaines River mainstem from upstream to 
downstream (Table 5). 
 
Lake Co. DPW Mill Creek WWTP 
The Lake Co. Department of Public Works (DPW) Mill Creek WWTP discharged an annual 
average flow of 0.9 MGD (NPDES Permit No. IL0071366) which was 1.6% of the total among the 
seven (7) major treatment plants that directly impact the mainstem of the Des Plaines River 
(Table 5; Figure 5).  The Mill Creek WWTP discharges to Mill Creek one mile upstream of the 
confluence with the Des Plaines River and it is the uppermost major facility on the mainstem.  
The design average flow (DAF) for the facility is 0.9 million gallons per day (MGD) and the 
design maximum flow (DMF) for the facility is 2.1 MGD.  Treatment consists of screening, grit 
removal, activated sludge, sedimentation, filtration, ultraviolet disinfection, sludge handling 
facilities, and biological phosphorus removal with chemical addition as a backup system. In 
terms of 2018 effluent quality the Mill Creek WWTP discharged the lowest proportion of 
loadings of CBOD5 (1.6%) TSS (1.3%), NH3-N (0.8%), NO3-N (1.1%), and total P (0.2%; Figure 4). 
 
NSWRD Waukegan WRF 
The North Shore Water Reclamation District (NSWRD) Waukegan Water Reclamation Facility 
(WRF) discharged an annual average flow of 19.1 MGD (NPDES Permit No. IL0030244) which 
was 34.3% of the total among the seven (7) major treatment plants that directly impact the 
mainstem of the Des Plaines River (Table 5; Figure 5).  The design average flow (DAF) for the 
facility is 19.1 million gallons per day (MGD) and the design maximum flow (DMF) is 22.0 MGD.  
Treatment consists of screening, grit removal, excess flow treatment, Imhoff tanks, primary 
settling, two-stage activated sludge, phosphorus removal (discharge to Waukegan North Ditch), 
rapid sand filters, and ultra violet (UV) disinfection.  Sludge treatment includes gravity belt 
thickening, belt press dewatering, drying and landfill disposal/land application.  The NSWRD is a 
member of the Des Plaines Watershed Workgroup (DRWW).  In 2018 the Waukegan WRF 
discharged the highest proportion of loadings of CBOD5 (27.8%) TSS (28.0%), and NO3-N (38.0%) 
and second highest loadings of NH3-N (29.3%) and total P (29.5%; Figure 5). 
 
NSWRD Gurnee WRF 
The NSWRD Gurnee Water Reclamation Facility (WRF) discharged an annual average flow of 
15.4 MGD (NPDES Permit No. IL0035092) which was 27.6% of the total among the seven (7) 
major treatment plants that directly impact the mainstem of the Des Plaines River (Table 5; 
Figure 5).  The design average flow (DAF) for the facility is 15.4 million gallons per day (MGD) 
and the design maximum flow (DMF) for the facility is 23.6 MGD.  Treatment consists of 
screening, excess flow diversion, influent flow measurement, flow splitting, primary clarifiers, 



MBI/2020-2-2 Upper Des Plaines Year 2 Bioassessment 2018 June 30, 2020 
 

22 | P a g e  
 

first stage aeration, intermediate clarifiers, nitrification aeration, final clarifiers, tertiary 
filtration, effluent measurement, UV disinfection, sludge processing and excess flow 
basin/overflow contact tank (outfall 002).  In terms of 2018 effluent quality the Waukegan WRF 
discharged the second highest proportion of loadings of CBOD5 (22.6%), TSS (21.8%), and NO3-N 
(32.2%) and the highest proportion of total P (32.6%; Figure 5). The NH3-N loading (8.6%) was 
the third lowest among the seven treatment plants. 
 
Libertyville WWTP 
The Libertyville WWTP discharged an annual average flow of 4.0 MGD (NPDES Permit No. 
IL0029530) which was 7.2% of the total among the seven (7) major treatment plants that 
directly impact the mainstem of the Des Plaines River (Table 5; Figure 5).  The design average 
flow (DAF) for the facility is 4.0 million gallons per day (MGD) which is also the design maximum 
flow (DMF).  Treatment consists of screening, grit removal, primary sedimentation, activated 
sludge, final clarifiers, filtration, disinfection (chlorination and dechlorination), sludge handling 
facilities and excess flow treatment and disinfection. Libertyville is a member of the Des Plaines 
Watershed Workgroup (DRWW). In terms of 2018 effluent quality the Libertyville WWTP 
discharged the highest proportion of loadings of NH3-N (39.9%), third highest proportion of 
loadings of TSS (19.3%) and total P (17.2%), and fourth highest loadings of CBOD5 (15.6%) and 
third lowest NO3-N (7.2%; Figure 5). 
 
Mundelein WWTP 
The Mundelein WWTP discharged an annual average flow of 4.0 MGD (NPDES Permit No. 
IL0029530) which was 7.2% of the total among the seven (7) major treatment plants that 
directly impact the mainstem of the Des Plaines River (Table 5; Figure 5).  The design average 
flow (DAF) for the facility is 4.0 million gallons per day (MGD) and the design maximum flow 
(DMF) for the facility is 5.0 MGD.  Treatment consists of screening, grit removal, primary 
sedimentation, activated sludge, final clarifiers, filtration, disinfection (chlorination and 
dechlorination), sludge handling facilities, and excess flow treatment and disinfection. 
Mundelein is not a member of the Des Plaines Watershed Workgroup (DRWW). In terms of 
2018 effluent quality the Mundelein WWTP discharged the third highest proportion of loadings 
of NH3-N (9.8%) and total P (17.2%), the fourth highest loadings of 7.5 NO3-N, the third lowest 
proportion of loadings of CBOD5 (9.4%) and second lowest TSS (6.2%; Figure 5). 
 
Lake Co. DPW New Century Town WWTP 
The Lake Co. Department of Public Works (DPW) New Century Town WWTP discharged an 
annual average flow of 2.9 MGD (NPDES Permit No. IL0022071) which was 5.2% of the total 
among the seven (7) major treatment plants that directly impact the mainstem of the Des 
Plaines River (Table 5; Figure 5).  The design average flow (DAF) for the facility is 2.9 million 
gallons per day (MGD) and the design maximum flow (DMF) for the facility is 6.0 MGD.  
Treatment consists of screening, grit removal, activated sludge, settling, filtration, disinfection, 
and sludge handling facilities. Lake Co. is a member of the Des Plaines Watershed Workgroup 
(DRWW). In terms of 2018 effluent quality the New Century Town WWTP discharged the 
second lowest proportion of loadings of CBOD5 (6.1%), NH3-N (1.4%), and NO3-N (2.4%), the 
third lowest TSS (7.6%) and total P (2.3%; Figure 5). 



MBI/2020-2-2 Upper Des Plaines Year 2 Bioassessment 2018 June 30, 2020 
 

23 | P a g e  
 

Lake Co. DPW Des Plaines WWTP 
The Lake Co. Department of Public Works (DPW) Des Plaines WWTP discharged an annual 
average flow of 9.5 MGD (NPDES Permit No. IL0022055) which was 17.0% of the total among 
the seven (7) major treatment plants that directly impact the mainstem of the Des Plaines River 
(Table 5; Figure 5).  The Des Plaines WWTP discharges to Aptakisic Creek 0.8 miles upstream of 
the confluence with the Des Plaines River and it is the lowermost major facility on the 
mainstem. The design average flow (DAF) for the facility is 9.5 million gallons per day (MGD) 
and the design maximum flow (DMF) for the facility is 16.0 MGD.  Treatment consists of 
screening, grit removal, activated sludge, settling, filtration, disinfection, and sludge handling 
facilities. Lake Co. is a member of the Des Plaines Watershed Workgroup (DRWW). In terms of 
2018 effluent quality the Lake Co. Des Plaines WWTP discharged the second lowest proportion 
of loadings of CBOD5 (6.1%), NH3-N (1.4%), and NO3-N (2.4%), the third lowest TSS (7.6%) and 
total P (2.3%; Figure 5). 
 

Water Column Chemistry 
 
The water column chemistry results were analyzed for spatial (longitudinal) patterns resulting 
from the pollution survey design in the Des Plaines River mainstem.  The results were screened 
for exceedances of Illinois WQS, Illinois non-standard benchmarks, regional reference 
benchmarks, and biological effect thresholds derived from the NE IL IPS (Appendix A; Table 7) 
were assessed.  Exceedances of these benchmarks and thresholds are indicated on the plots 
and tables of the 2018 chemical results. 
 
Exceedances of Biological Effect and Reference Thresholds 
The principal purpose of chemical sampling in a bioassessment is to provide data that supports 
the interpretation and the assignment of associated causes of biological impairments.  Chemical 
exceedances of biological effect thresholds is essential to that process and has previously 
included the Illinois water quality criteria, regional reference benchmarks, and national and 
regional biological effects compendia.  Some of these consist of correlations between 
concentrations of substances that correspond to biological quality gradients across significant 
geographical areas while others are toxicological endpoints derived from laboratory studies.  
Two regional studies that have been used include correlative effects levels of different 
chemicals by the DuPage River Salt Creek Working Group (DRSCWG; Miltner et al. 2010) in 
northeastern Illinois and the Metropolitan Sewer District of Greater Cincinnati (MSDGC; MBI 
2015) in southwest Ohio.  NOAA Screening Quick Reference Tables (SQRT; Buchman 2008) were 
also used especially for chemicals that are not included in the Illinois WQS. 
 
The NE IL IPS (MBI 2020) thresholds for water column chemical parameters that are applicable 
in the Des Plaines Year 2 study area appear in Table 8 (all 87 variables are listed in Appendix A).  